The Smart Spool Holder (with filament tangle & runout sensor)

a spool holder with runout and *TANGLE* sensor

3D printer parts and enhancements

Creative Commons Attribution Noncommercial Share Alike

Commercial use is not allowed, you must attribute the creator, you may remix this work and the remixed work should be made available under this license.

Learn more or download attribution tags

Description

(voir plus bas pour description en français)

[EN]

Instructions :

The filament runout sensor is a very popular accessory. Unfortunately, in most cases, it is absolutely useless ! The filament is generally hooked to the spool, and its end will never go through the sensor.

This can be compared to a tangle... The Smart Spool Holder and its accessories will REALLY detect the end of the filament (free or hooked to the spool), and filament tangles. It will also make filament loading/unloading easier, and adds an adjustable X endstop.

Here's a very simple and obvious solution to a complex problem that inspired many overengineered designs.

However, the reinvention of the wheel being my favorite hobby, this concept may already exist. But Google did'nt bring it to me...

You will need :

1x screw M8x45
1x washer M8
1x screw M6x30, capscrew
1x screw M6x25, countersunk
1x nut M8, Nylock
2x nut M6, Nylock
4x screw M3x6
4x screw M3x12
4x washer M3
1x screw M5x6
1x hammer nut M5
210mm Teflon tubing
1200mm 2 wire cable, Dupont female ended
drillbits : 2mm and 4mm
2x KW12-3 microswitch

[FR]

instructions :

Le détecteur de fin de filament est un accessoire très populaire. Malheureusement, dans la plupart des cas, il est totalement inutile ! Le filament est généralement crocheté à la bobine, et l'extrémité ne passera jamais dans le détecteur.

Cette situation est comparable à un enchevêtrement... Le "Smart spool Holder" et ses accessoires détectent RELLEMENT la fin du filament (libre ou attachée au rouleau), et les enchevêtrements. Il facilite aussi le chargement / déchargement, et offre une fin de de course ajustable en X.

Voici une solution très simple et évidente à un problème complexe qui a inspiré beaucoup de conceptions bien trop techniques.

Ceci dit, la réinvention de la roue étant mon hobby favori, ce concept existe peut-être déjà. Mais Google ne me l'a pas remonté...

Il vous faudra :

1x vis M8x45
1x rondelle M8
1x vis M6x30, CHC
1x screw M6x25, FHC
1x écrou M8, Nylstop
2x écrou M6, Nylstop
4x vis M3x6
4x vis M3x12
4x rondelles M3
1x vis M5x6
1x hammer nut M5
210mm de tube Teflon 4x2mm (ou Capricorn)
1200mm de fil 2 conducteurs avec connecteur Dupont femelle
forets : 2mm et 4mm
2x KW12-3 microswitch

Documents

Issues

Issues are used to track todos, bugs or requests. To get started, you could create an issue.

Comments

4d0f903a1de3231763223334ff762d98?default=blank&size=40Y@@J published this design ago